
Agenda Item # 3K-7 

PALM BEACH COUNTY 
BOARD OF COUNTY COMMISSIONERS 

AGENDA ITEM SUMMARY 

==================================================--------============= 
Meeting Date: 

Submitted By: 
Submitted For: 

July 10, 2007 

Water Utilities Department 
Water Utilities Department 

Consent [X] Regular [ ] 
Public Hearing [ ] 

========================================================--============= 
I. EXECUTIVE BRIEF 

Motion and Title: Staff recommends motion to approve: the appointment of Brian Shields, 
Director of Engineering, to replace Leisha L. Pica as the Palm Beach County representative on 
the East Central Regional Wastewater Treatment Facilities Operations Board (Operations 
[...]
institutional supplies, film, batteries,·copy machine supplies, 
fertilizer and ammunition. Do not include items classified in 
!>21, 522, !>23, 524.or-525. Also includes recording tapes and 
transcript production supplies. Do not include materials and 
supplies unique· to constructio.n or repair of roads or bridges. 

5.21 Gasoline 

Includes charges from fuel operations for fuel provided. 

522 Diesel Fuel 

523 Lubricants 

Includes· charges from Fleet Management for oil and 
lubricants. 

524 Chemicals 

other 

Chemicals such as chlorine,.am:monia, etc., and chemical.s used to 
recharge fire extinguishers (exciuding the annual maintenance). 

525 Uniforms 

Uniform purchase, boots, fi,re helmets and bunker 
holsters, badges and other clothing including 
safety clothing. 

530 Road·Materials and supplies 

coats·, police 
rain gear and 

Those materials and supplies used exclusively in the repair and 
installation of street signs and street striping. 

531 concrete Materials 

Materials such as concrete, rebar, wire mesh, wood, etc., used. 
:for the repair of sid.ewa.1k curbs and foundations. 

- Ali -



.CITY OF WEST . PALM BEACH 
01~-?,RTMENT .OF FINANCE 
U. :'ORM CHART OF ACCOUNTS 

532 Asphalt Materials 

OBJECT OF 
EXPENDITURES 

Materials such as asphalt,. tack, etc., used for the repair of potholes and the paving of roads. 

533 Sewer Materials 

Materials used for the repair. and maintenance of stormwater irilets, piping, arid culverts. 

535 street Lighting Materials and supplies 

Materials used exclusively for tbe repair and replacement of street lighting fixtures, poles, fuses, wire, etc. 

s 4 o Books, PUblica tions I s.ubscriptions, -and Memberships 

Includes books, or sets of books if purchased by-- set, of unit value•less than ssoo and not purchases for use by libraries, educational institutions, and. other institutions where.books and publications constitute capital outlay. This object also includes subscript:'i.ons, memberships. and professional licenses; paramedic certification fees, and related educationa.l and/or professional data costs. 

560 Minor Equipment 

.Includes light eq\lipment of· unit V:alue less than ssoo such as office equipment and other light machinery and equipment, e.g., calculators, chairs, type\1riters,, ·e-tzc:. 

600 CAPITAL OUTLAY 

Outlay for the acquisition of or addition to fixed assets. 

610 Land 

Larid acquisition costs, easements, right of way. 

620 Buildings 

Office.buildings, firehouses, garages, jails; zoos, parks and recreational buildings, 

621 Building Improvements 

Remodeling and improvements made to existing buildings. 
622 con~erence/Civic·Center 

Costs to construct a conference/civic center .including related cons4l.tants studies. 

- 87 -



CITY OF WEST PALM B;EACH 
D·EPARTMENT OF FINANCE 
UNIFORM CHART OF ACCOUNTS 

630 Improvements Other Than Buildings 

OBJECT OF 
EXPENDITURES 

Includes structures and facilities other than buildings such as 
roads, bridges, curbs, gutters, docks, wharves, fences, 
landscaping, lighting systems, parking · areas, storm drains, 
athletic fields, ·etc. Does not include items classified under 
631, 632, 633, 634, 635 and 636. 

631 Sewers, Pipes, Manholes• Service connections 

Utilities department new sewer connections and manholes. 

632 Meters 

Meters purchased .for utility customer accounts. 

633 Fire Hydrants 

·utilities departl!lent ,new fire hydrants. 

63.f. J'ater Main, .. V-alves i Copper· Service ·Lines 

Utilities department new mains, etc. 

635 Private P'ire Protection· 

Utilities clepartment new private fire lines. 

63·6 Landscaping, P'encing and Parking Areas 

Costs for·new landscaping, fencing and parking areas. 

637 Road Improvements 

6.f.O Machinery and Equipment 

Includes motor vehicles, heavy equipment - transportation, other 
heavy. equipment, office furniture and equipment, and other 
machinery and .equipment. Also includes court recording, 
duplicating, and transcribing equipment. 

6.f.l Automotive Equipment 

Includes motor vehicles and items affixed to the vehicles such as 
li9hts, sirens, cages, etc. 

650 Construction in Progress 

This object is used to account for undistri·buted work in progress 
on con~truction projects. Sufficient documentation of work 
orders and o.ther related records should be kept in· order to 
establish.the validity o-f this account. when posted to the general 
fixed assets grciup accounts. 



' .. _j 

C.ITY OF WEST PALM BEACH OBJECT OF 
EXPENDITURES 

o· \RTMENT OF FINANCE 
Ut,_i'ORM CHAR!!' OF ACCOUNTS 

660 Books, 'PUl:>lications, and Library Materials 

This obj.ect includes al,l bo9k~, • and publications regardless of value ,when purchased. for. use by libraries, educational institutions, and othe:t"institutions or facilities where such items constitute· a major capital outlay category. This object is also used for these items when they .exceed · a ssoo · unit value regardless of the institution or facility purchasing·them. 

700 DEBT SERVICE 

outlays for debt service purposes. 

710 Principal 

Regularly scheduled principal payments of debt service .. 
720 r·nterest 

Interest payments of debt service. 

721 Bonds, Retired Early 

· Payments to retire bonds before their no'nnal due date. 
722 Premium• or:• Bonds Retired. Early 

Premiums. paid to retire bonds before their normal due ·aate. 
730 Other Debt Service costs 

, .. 
Payments for trustee fees, agent fees, etc. 

00 GRANTS. AND AIDS 

Includes all grant;:;, subsidies and contributions to other government agencies and private organizati9ns. 

810 Aid to Government Agencies 

Incl'udes all grants, subsidies and contributions to other governmental units. Excludes transfers to agencies within the same goverrunental entity. 

820 Aid to Private organizations 

Include all grants, subsidies and contributions to private organizations. 

- 89 -



CITY OF WEST PALM BEACH 
DEPARTMENT OF FINANCE 
UNIFORM CHART OF ACCOUNTS 

835 ondesignated Donations 

OBJECT OF 
EXPENDITURES 

Funds that ·have been set aside for donations but have not yet 
been assigned to a specific organization. 

900 NON-OPERATING 

910 Transfers 

Includes all: transfers between funds which do not represent 
operating expenditures. 

92 o Advances. 

Includes advances 
funds which ar.e 
liquidated. 

930 Budget Trans:fers 

to establish working capital and petty cash 
expected to .be returned. when the fund is 

Transfers· be'l:ween the. Board of county CoJDID.issioners, ·the 
Constitutional Officers andother.taxing authorities. 

9·50 contingency; 

Expenditures cannot .be made directly from this acco.unt; Al!loun~s 
can be transferred.from this account -to any other expenditure 
account in . the -same famtl via• an "F" ·Resolution-. 

990 Less. Amounts capitalized 

Fixed assets purchasecl through budgetary expendi tur.e accounts get 
offset by this account in the ISFs and Enterprise Funds . 

. · 991 Trans:fer to Equipment Replacement Reserve 

992 Amortization Expense. · · 

9.98 Depreciation Expense 

999 Transfer to. Fund Balance/Retained Earnings 

- .90 -



..- ...,.. • ~ - -•4 ... - .,. ____ --- _....:.;..-....,. ..,.~ ,, __ -- .. - ••• ·-~ •••• , ......... ~-.-. - • ' - . 

. 

Lake 

EXHIBIT E. 

RESERVE CAPACITY PERCEN'l'AGES 

East Central. Regional 

Wastewater Treatment Plant 

55 MGD (Current Rated Capacity) 

. · . 

FLOW 
ALLOCATION 

ENTITY (MGD) 

Worth :J..2. 5 
. 

Riviera Beach 8.0 

West Palm Beacfi 11. o· 

Town of Palm Beach 5.0 

Palm Beach County 12.5 
-

Total: 55.0 

-= 

.. 

. .. 

PERCENTAGE 

22.727% . 

14. 546% · 
. 

30.909% 

9.091% 
. 

22.727% .. · 

100% 



I ••••.••••••• .,,.,-... .,.,,.,,..,_.,£.•.-.. ·• •- .... ',/,:, , .• -.•.:.:.•'• ~-,. ;•,·. ·.· •. • .. . .· ...... ~ ... · ,. .t--.. 

EXRIB.IT "F" 

CITY-OF-WEST PALM BEACH POLICIES AND PROCEDURES 
INCORPORATED HEREIN BY REFERENCE 

PERSONNEL 

Chapter.2 of the City Code relc1ting to personnel 

CIVIL SERVICES RULES AND REGULATIONS 

JOB CLASSIFICATION ~b,PAYPLAN 

DISCIPLINE ADMINISTRATION MANUAL 

PROCUREMEfil' 

CITY OF WEST .PALM BEACH PROCUREMENT CODE 

MINORITY/WOMEN BUSINESS EN'l'ERPRISE PROGRAM 
ORDINANCE AND POLICIES. 

INDUSTRIAL PRETREATMENT 

Article VII of Chapter. 31, City Code of Ordinances 



,. . . .. . ' ..• -,..:-:.¢:.< :..:.;,;;;.•.; ___ ;:.. '.;·...,.-.-;,,·:·:· •. :_.•; ···--~·-······'· 

EXHIBIT G 

EAST CENTRAL REGIONAL vVASTEWATER TREATMENT PLANT 
. ESTlMATED REPLACEMENT VALUE 

.. .. - . 
' Estimated.Replacement Valu:e ($1,00-0} ·:- . 

'• --~ 
••'• ' 

:t.~ 
Fatjlity 

.. 
• ' .Improved , UNIT 'PROCESS :', -~·--_:_.,: Existing ' ' 

f. ' 
' ' 

,. 

Facilities-. ::,Imp~ovements:. , · :, .. Facilities; . .. •. .. ·, ' 
·:;: .::. 

" -. ••. ••.• . . .. 

Influent Metering 300 -0- . 300 

Influent Screening & Headworks 2,600 400 3,000 

Grit Removal -0- 2,200 2,200 

Conventional Activated Sludge, 
Diffused Aeration 17,600 4,400 22,000 

Secondary Clarification 13,200 -0- !8,200 

Return. Sludge Pumping 3,600 -0- 3,600 

Waste Sludge Pumping 200 lOP 300 

Chlorine Disinfection .. 1,700 -0- 1,700 

Effluent Pumping 5,000 2,900 7,900 

Deep Well Disposal 24,000 4,000 23,000 

Flow Equalization 4,000 :,:io . 4,200 

Aerobic Digestion 7,800 -0- . 7,800 

Decant Tanks 1,500 -0- 1,500 

Sludge Thickening -0- 2,700 2,700 

Sludge Dewatering 3,500 2,200 5,700 

Supernatant Pumping 300 -0- 300 

Reclaimed Water Production -0- 7,800 7,800 

A WT/Wetlands -0- 900 900 

Septage Receiving -0- 1,700 1,700 

Administration Building 300 4- 300 

Miscellaneous (Electric, Piping, 10,000 4,100 I 14,100 
Roads, Structures, etc.) 

TOTAL 100,600 33,600 134,2-00 
' 


